CONTROL

- S

FEFR PAGE 01 OF 27 SN. PART NO. DESCRIPTION DESCRIPTION QTYy

TuBLR | BUES 1 [73.6-02020000  |AskyFARLLLF GEAR SHIFT HANDLE ASSY 1

PARTS NA: | CONTROL 2 [13.6-02000004  |AspyimsT SHIFT POD 1
3 GB/T818-M4X12 |+ ififit LIFFTM4AX12 BOLT M4X12 1| Not for sale
4 |eBmot-1ex12  [FFrigt.ex12 PIN, COTTER 1
5  [73.6-02000003  |aspyisr ROD SHIFT 1
6  |F2.6-00000001 AR BRA CONNECTOR, SHIFT ROD A 1
7 |F2.6-00000002  [dk%iEsE CONNECTOR, SHIFT ROD B 1
8  |F4-00000005 A WASHER 1
9 |GB/Ta074.14-MeX24 s firkzMEX20 BOLT M6X20 1
10  [GB/T97.1-5 A5 WASHER 5 2
11 [F4-02000003 A Y 5 SPRING, GEAR 1
12 |GB/T308-8 s BALL 8 1
13 [JISB-2401-P9 Ol P9 0-RING 2
14 |GBIT97.1-4 24 WASHER 4 1 | Notfor sale

marine

f—\



BRACKET

e R
P e -

S
"
A

Ty
n‘/
ih
W
W,

o=z
—

__,.__-___
1
]
1

:
,
1
g
;

N
N
AN

\

if‘f%ﬂﬂ PAGE 03 OF 27 SN. PART NO. DESCRIPTION DESCRIPTION QTY
FH4R  [HE 1 GB/T875-4X11 Jii P32 A5 0T DAX 1 RIVET 1
PARTS NAME:  |BRACKET 2 F4-01060002 BE T CLAMP HANDLE 1
3 F2.6-01050101 BIE TFHRIEAT LOCKED SCREW 1
4 F2.6-01050100 BRTFRALT LOCKED HANDLE ASSY 1
5 GB/T97.1-6 4486 WASHER 6 7
6 F2.6-01050002 JE R 3 SPRING 1
7 F2.6-01050001 e COVER, SWIVEL BRACKET 1
8 F2.6-00000100 LA A BRACKET, COVER ASSY 1
9 F2.6-00000101 i COVER, BRACKET 1 | Not for sale
10 F2.6-00000102 AETax BUSH 2 | Not for sale
11 GB/T818-M6X16 [+l SkIB4TM6EX16 SCREW, PAN HEAD 2
u 12 [GB/T9074.14-M6X3( /s £ 44 MEX30 BOLT M6X30 4
. 13 F2.6-01050200 BE AL LOCKED BLOCK ASSY 1
14 F2.6-01000004 ek A EB BUSHING B 1
! 15 |F2.6-01000003 e A EA BUSHING A 1
| 16 F2.6-01040000 FRIEFLALALE THRUST RECEIVE ASSY 1
17 F2.6-01040100 ARHEIR DAMPER 1
| 18 F2.6-01040001 FRIEFLSE BRACKET, THRUST RECEIVE 1
| 19 GB/T889.1-M8 ARG R HR AN F B SRR BEMB NUT M8 1
20 |GB/T97.1-8 ST pE 8 WASHER 8 1
21 GB/T5782-M6X125 [/~ filZiM6EX125 BOLT M6X125 1
22 F2.6-01020000 1 e BT BRACKET RIGHT ASSY 1
23 F2.6-01030100-A | ffj s B S FARLLAE TILT CLAMP HANDLE ASSY 1
24 GB/T879.2-2X10 R B A M [ A 92X 10 PIN ®2X10 1
25  |F4-01090006 RS BUSHING 1
26 F2.6-01030009 FRE ST R LEVER, TILT LOCK 1
27  |GBIT896-6 JF 34 6 CIRCLIP 6 1
28 F2.6-01030003-A |3 8l % T-HAEH 5 SPRING 1
29  |JB/T9740.1-M6 BB EA MG NIPPLE, GREASE 1
30 |GB/T96-8 KHJE8 WASHER 8 2
31 F2.6-01030000 e S e e BRACKET, SWIVEL 1
32 F2.6-01010000 Ji I EFRAR LA BRACKET LEFT ASSY 1
33 F4-01010005 JE AR I S FAREIET RIVET 2
34 F4-01010002 FRAR e AT CLAMP BOLT 2
35  |F4-01010004 FRIR e E T CLAMP SHIPBOARD HANDLE 2
36 F4-01010003 FRAR I 5 [ 4 CLAMP PLATE 2
37 F2.6-01010001 Je Je EARIE BRACKET, CLAMP(LEFT) 1 | Not for sale
38 F2.6-01000002 I B HsG BUSH, BOLT 1
39  |GB/T93-6 HiEE 6 SPRING-WASHER 6
40  |GB/T6170-M6 Vavi:l: 353V NUT M6 1
41 F2.6-01000001 N EREM8X135 BOLT M8X135 1




STEERING

FYES PAGE 05 OF 27 SN. PART NO. DESCRIPTION DESCRIPTION QTY
4%k |BRAS 1 GB/T9074.14-M8X25 /5 f1 i M8X25 BOLT M8x25 1
PARTS NAME:  [STEERING 2 F4-01000014 BT SR COVER, HANDLE STEERING 1
3 F4-01000008 B F Wit EB BUSH B, HANDLE 1
4 F4-01000011 A WASHER A, BUSH 1
5 F4-05000014 R TR 282 HANDLE DAMPER ASSY 1
6 F4-01000010 L EB WASHER B, BUSH 2
7 F4-01000012 ER LIRS gianTie) BUSH, WAVE 1
8 F4-01000009 BACF Wit A BUSH A, HANDLE 1
9 GB/T91-1.6x12 FF IR D1.6X12 PIN, COTTER ®1.6x12 1
10 F4-01090200 FEL 78 8 Je £11 2012 BOLT, FRICTION ADJUSTING 1
11 F4-01090001 AT HANDLE, STEERING 1
12 F4-01090002 TR EAR STAY 1
13 |GB/T818-M5X12 |+ itist skiB4TM5X12 SCREW, PAN HEAD 2
14 |T3.6-04000600 TR THROTTLE CABLE ASSY 1
15 |F4-01090100 A5 TAT LA LEVER, THROTTLE ASSY 1
i 16 F4-01090003 BT ARR O B FRICTION 1
“. 17 F4-01090006 RS BUSH 1
H 18 F4-01090007 FE4i 35 SPRING 1
19 |GB/T848-10 NEPE10 WASHER 10 1
20  |T3.6-02010001 SRR R INDICATOR THROTTLE 1
21 GB/T827-2X5 P REIET D2X5 RIVET ®2X5 1
22 |T3.6-02010101 BT RRE PLASTIC COVER, HANDLE 1 | Not for sale
23 |GB/T820-M5X25 | MtifyikiBsTM5X25 SCREW M5X25 1
24 |T15-01020302 B ERR RS RUBBER COVER, HANDLE 1 | Not for sale
25  |T3.6-02010100 L e ey R i STEERING HANDLE ASSY 1
\\ 26 F4-01090401 Sl AR STOPER, HANG ROPE ASSY 1
‘\‘ | 27 F4-01090400 afEIT ENGINE STOP SWITCH ASSY 1




UPPER CASING

FhEH | PAGE 07 OF 27 SN. PART NO. DESCRIPTION DESCRIPTION QTY
FhMA%  (KEREFAK 1 F15-00000006 EALADEX12 PIN 6X12 2
PARTS NAME:  [UPPER CASING 2 T3.6-00000001 KA GASKET, ENGINE 1

3 TC3.6-02000001 [k |35 & 554k UPPER CASING 1
4 T3.6-02000006 AR GASKET, COVER 1
5 T3.6-02000005 25 R EAT 3EAR COVER, SHIFT ROD 1
6 GB/T97.1-6 4486 WASHER 5
7 GB/T5783-M5X12 [ MiEHM5X12 BOLT M5X12 2
8 T3.6-02000007 Fip HANDLE 1
9 GB/T9074.14-MBX25 /5 £ i M6X25 BOLT M6x25 2
10  |GB/T6170-M6 NHIZEEIME NUT M6 2
11 F4-03000024 TE LIS 22 4 R GASKET 3
12 F4-03000023 BB PLUG, OIL HOLE 3
13 13 |GB/T818-M6X16 |+ FHi#k kiZ4TMEX16 SCREW 2
B 8 14 F2.6-00000102 Pt BUSH 1 | Not for sale
15 |F2.6-02000004 HEA %R EXHAUST COVER 1
16 |T3.6-02000009 HE A GASKET, EXHAUST COVER 1
17 F4-02000012 K b2 B AR R Sk RUBBER PLUG, UPPER 1
18 F4-02030003 IREN I RUBBER BUSHING 1
19 F4-02030002 IR At 2 BUSHER, DRIVE SHAFT 1
20  |GB/T893.1-22 FLATHERY B 22 CIRCLIP 22 1
21 F15-00000013 SR DAx12 PIN, DOWEL 2
22 F4-02030001 Pk th EXTENSION 1
23 |GB/T9074.14-M6X30 /s fi1 421 M6X30 BOLT M6 1




LOWER CASING & DRIVE 1

FUEFH | pace 09 0F 27 SN. PART NO. DESCRIPTION DESCRIPTION QTty
FHhAH | ATEEABRMEHAAL 1 F2.6-03030000 KR SR LOWER CASING ASSY 1
PARTS NAMB:  [LOWER CASING & DRIVE 1 2 F2.6-03000003 TR R 1 b R BEARING 1
3 F2.6-03000004 WX 4T il 39.8X24X9 OIL SEAL 1
4 F2.6-03000007 TR B GASKET, WATER PUMP 1
5 F2.6-03000009 OF# %l O-RING 1
6 F4-03000013 SELLHDAX18 PIN 2
7 F2.6-03000008 KR i HOUSING, WATER PUMP 1
8 F2.6-03000010 SRR OUT PLATE 1
9 F2.6-03000100 21 IMPELLER ASSY 1
10  |F2.6-03000015 KENH COVER, INNER WATER PUMP 1
11 |JASO-F404-19-033 | /K% W70 O-RING 1
12 |F2.6-03000014 IKF Tk WATER PUMP HOUSING 1
13 |F4-03000021 A RUBBER TUBE, WATER PUMP 1
14 |F2.6-03000016 A R PLATE, WATER PUMP FIXED 2
15 |GBIT5782-M6X40 |/ faiZHMBX40 BOLT M6X40 4
16 |TC3.6-03000001L |Mzhffi (KAh) (H%/:9.8mm) [DRIVE SHAFT(LONG) 1
TC3.6-03000001S 4Rz (%) (1H4#/£9.8mm) |DRIVE SHAFT (SHORT) 1
17 F2.6-03000013 e E AL 3.5X7 PIN 1
18 |F2.6-03000012 A 2 4 cLiP 1
19 |F2.6-03000020 AR5 PLUG, SHIFT 1
20  |GB/T276-16003/P63| kA Ek ik BALL BEARING 1
21 |F2.6-03000019 RS AL POSITIVE GEAR ASSY 1
22 |TC3.6-03000200  |#Zjiedgten SHAFT, PROPELLER 1
23 |F2.6-03000202 B AR CLUTCH BLOCK 1
o » s 3 24 |F4-03030003 B4 SRR 5 SPRING, CLUTCH BLOCK 1
» ; ‘@]@ -~ 25  |TC3.6-03000201  |#Zjiesii SHAFT, PROPELLER 1
26 |TC3.6-03000300  |/k T3 5% ik 4 410k COVER ASSY, LOWER CASING 1
k Ea 27 |JISB-2401-P48 K FFefk%OMEP47.1X3.5  |O-RING 1
28 |GB/T276-6001C2  |ZRV4FkiHIE6001C2 BEARING 6001C2 1
29 |F8-04000101 KA B 4 12X24X8 OIL SEAL 1
38 30 [TC3.6-03000301 [k Btk COVER, LOWER CASING 1
31 |GB/T97.1-6 T 4466 WASHER 2
32 |GBIT5783-M6X16 |75#i3ki2fMEX16 BOLT 2
33 |F2.6-03000002 RN R BEARING 1
34 |F2.6-03000017 LRI (T: 205K |SHIM (T: 2.0MM) 1
35  |F2.6-03000018 EFise INITIATIVE GEAR 1
36 |GB/T896-6 FF IR 6 CIRCLIP 1
37 |F4-03000024 T FLIE S GASKET 2
38 |F4-03000023 FEFLIRSE PLUG, OIL HOLE 2
39 |F2.6-03000005L  |Asky gl (A SHIFT CAMSHAFT L 1
p

F2.6-03000005S

AR (D

SHIFT CAMSHAFT S




LOW CASING & DRIVE 1

FHEEH | pace 09 0F 27

SN.

PART NO.

DESCRIPTION

DESCRIPTION

QTY

FiMEA R

ATRERASEH R4

40

GB/T879.3-1.5x14

HAREH R H11.5X14

PIN 1.5x14

PARTS NAME:

LOWER CASING & DRIVE 1




LOW CASING & DRIVE 2

.7 T T TN bJ
/7 [ AN M
( o
| [
I
| [ : 1
| [
1 |
| [ |
| [
| [ I
[ |
| [ |
| [ |
| (@S]
|
! A I
| .
| .
! © 1 l _J
[ 11 [ N T
| 1 : : L —_—
oo >
| [
R I | e
o
IR - T
| 1 [ N _=de=7% /7\
BRI 2
| o
3\D [ ::;// f/}/ L27
| | e
T~ i pras
I/'1/f—‘l_u_—/f// L7
|IT el
==ZZ=5 .
'vf““‘d: I ///1
/:)' -7% N g !
r' I =7
ST
Lo e v
1 Vv
4“@# : : 7 /L‘I
! ' e
g : T ©)
N\
5 | N ! ;
N
I N
| - ©—,
|
| @,
|

FYES | Page 11 0r 7 SN. PART NO. DESCRIPTION DESCRIPTION QTYy
EAR: [ATERRRPEDAS 1 [TC3.6-02000002L k4 (K-h) WATER TUBE L 1
PARTS NAME: |LOVER CASING & DRIVE 2 TC3.6-02000002S  |ift /K4 (ki) WATER TUBE S 1

2 [T36-02000008  |TrRAs:E I-SHAPED RUBBER BAND 1
3 |F15-00000013 IR B AT 4X12 PIN 2
) 4 |oBer.16 TH[E6 WASHER 4
5  |GB/TO074.14-M6X30 s fisk2HMBX30 BOLT M6X30 3
GB/T5782-M6X157 |/ ff1i8+:MBX 157 BOLT M6X157 3

6  |GB/T5783-M6X12 |/ fiizkeMEX12 BOLT M6X12 3
7 |cB/T861.1-6 1A 147 1 2 Pl WASHER, INTERNAL TOOCH 1
8  |F4-03000022 B ANODE 1
9 [TC3.6-03010002  [dme ikl PIN, PROPELLER 1
10 [T3.6E-03010001  |MZieleth (5 PROPELLER (ALUMINUM) 1
10  |T3.6E-03010001A Witk (3kh) PROPELLER (PLASTIC) 1
11 |GBIT91-4X40 IF L4 4X40 PIN, COTTER 4X40 1
12 [TC3.6-03000000L |/K F: B (K LOWER CASING ASSY L 1
TC3.6-03000000S |k FHHEFAMAMK Vi) LOWER CASING ASSY S 1




IGNITION ASSY

FUHER | PacE 13 0° 27 SN. PART NO. DESCRIPTION DESCRIPTION QTyY

Mtk [axan e pag 1 |F4-04000026 KEREEEEM10X1.25 NUT 1
—§ PARTS MAME:  [IGNTTION SYSTEM & STARTER 2 [T3.6-04000016 RERIR WASHER 1
3 |T3.6-04000007 |z PULLEY, STARTER 1
4 |T3.6-04000200 RaALF FLYWHEEL ASSY 1
5  |T3.6-04000006 kRt KEY 1
6  |T3.6-04000300 L HIGH PRESSURE ASSY 1
7 |GBTe35 L5 WASHER, SPRING 2
8 |GB/TBI8-MEX20 |+t kishIMEX20 SCREW, PAN HEAD M5X20 2
9 |T3.6-04000400 KR C.D.LUNIT ASSY 1
10 |GB/T5783-M6X16 |/ fiiiitMEX16 BOLT M6X16 1
11 |GB/T97.1-6 T EJE6 WASHER 1
12 |GB/T9074.14-M6X20 /< #12H:MBX20 BOLT M6X20 1
13 [T3.6-04000005 | fiiEA CLAMP A 1
14 [T3.6-04000009 K D2.5XDTX150 TUBE, WATER 1
15 [T15-04010202 ik g DRAIN TUBE 1
16 |GB/T5783-M6X12 |/ fiiiitMEX12 BOLT M6X12 3
17 [T3.6-04000100  |fkeki4lle COIL, PULSER 1
18 [GB/T818-M5X10 | +FHiHtki4ETM5X10 SCREW, PAN HEAD M5X10 1
19 [T3.6-04040000 s BR4LIF(3 8 Al H) STARTER ASS'Y 1
20 |F4-04130102 sl T i COVER 1
21 |F4-04130101 BT HANDLE, STARTER 1
22 [73.6-04000014 | SEAL, RUBBER 1
23 [73.6-04040102  |@azhimaEk COVER, HANDLE 1
24 |13.6-04040100 |2z 28shot CASE, STARTER 1
25  [73.6-04040010  |jahftudss THRUST WASHER, START WHEEL 1
26 [73.6-04040009  |i@fpiid SPRING, VOLUTE 1
27 |F4-04130013 s B MEATUS, START ROPE 1
28  |T3.6-04040008 |Jih4i(®4x1.4m) STARTER LINER 1
29 [73.6-04040001 st DRULL, SHEAVE 1
30 |T3.6-04040004  |feahieEd SPRING, PLATE 1
31 |T3.6-04040003  [smfyiis JACKET, SPRING 1
32 [T3.6-04040002 |fzahadiE TENSION SPRING, START WHEEL 1
33 |T3.6-04040007  |fahieRiR PAWL, DRIVE 1
34 |T3.6-04040006  |feahitfER PLATE, PRELL 1
35  |T3.6-04040011 JEAR S THRUST WASHER, PLATE 1
36 [T3.6-04040005  |JF ik sy WASHER, CIRCLIP 1
37 |GBIT896-6 FFOI2e CIRCLIP 6 1
38 |GBIT5783-M6X20 |75 fiidke M6 x 20 BOLTMS x 20 3
39 |GB/T97.1-6 F6 WASHER 6 3
40 [73.6-04000015 | 4B CLAMP B 1




IGNITION ASSY

FHE

| PacE 13 0° 27

SN.

PART NO.

DESCRIPTION

DESCRIPTION

QTY

Sl

AXEG b BB

41

GB/T93-6

L6

WASHER 6

PARTS NAME:

IGNITION SYSTEM & STARTER




CYLINDER & CRANKCASE

pYEST | Pz 15 0F 27 SN. PART NO. DESCRIPTION DESCRIPTION Qrty

FE Iy NN T 1 T3.6-04010000 HAHEERS (B7KIE) CRANKCASE ASSY 1

PARTS NAME: |CTLINDER & CRANKCASE 2 [13.6-04000001 Tk A GASKET, CYLINDER HEAD 1
3 [T36-04000002 [T CYLINDER COVER 1
4 |r36-040000038  [wgmiEm PLATE, TONK 1
5 |E7RTC KAETE SPARK PLUG 1
6 |GBIT97.16 46 WASHER 6 10
7 [T3.6-04000017  [fiizkMEX30 BOLT M6X30 6
8  |F15-00000006 R PEX12 PIN 2
9 T3.6-04000018 WA IEFEMEX65 BOLT M6X65 4
10 [73.6-04010202 [t PLATE, INTAKE VALVE 1
11 [13.6:04010203  [jmrfiutn LIMITATIVE PLATE, VALVE 1
12 |cBT93-4 ek S 4 SPRING-WASHER 4 2 | Not for sale
13 |GBITB18-MAX12 [+ Sk i24TMAX 2 BOLT M4X12 1| Not for sale
14 [13.6-04000004 | i b A GASKET, SHELL OIL SEAL 1
15 [TC3.6-04030000  |jtsihzifs SHELL, OIL SEAL 1
16 [T2-03000018 A EH9.8x21x8 OIL SEAL 2
17 [13.6-04030001 T SHELL, OIL SEAL 1
18 |GBIT819.1-M6X14 |+5Hiifi Sk iZ4TMEX 14 SCREW M4X12 2




CRANKSHAFT & PISTON

FHFH PAGE 17 OF 27 SN. PART NO. DESCRIPTION DESCRIPTION QTY

Ftatk [dderx 1 T3.6-04010002 iy 31 20x42x8 OIL SEAL 2

PARTS NAME: | CRANKSHAFT & PISTON 2 (T3.6-04010001 s oz 1 ROLLERBEARING 2 | Not for sale
3 |1C3.6-04020100 |l AFLLLE CRANK ASSY 1
4 |713.6-04020107 VRIERK6004C2 (H745)  |BEARING 2
5  |73.6-04020101 i FL A BLOCK, SWING A 1| not for sale
6  |T73.6-04020102 B PIN, CRANKSHAFT 1| not for sale
7 |13.6-04020103 R NEEDLE ROLLERBEARING 1| not for sale
8  |73.6-04020106 FlHuE L JAM, SWING BLOCK 1| Not for sale
9  |73.6-04020104 T ROD 1| not for sale
10 |TC3.6-04020105  |ifhtkB BLOCK, SWING B 1| Not for sale
11 |T3.6-04020004 kR NEEDLE 1
12 |T3.6-04020003 IR g CIRCLIP 2
13 |T3.6-04020005 AR PIN, PISTON 1
14 |T3.6-04020001 T PISTON 1
15 |T3.6-04020002 i JEFR PISTON RING 2
16 |T3.6-04020200 IR PISON ASSY 1




FUEL

FHFHR PACE 19 0P 27 SN. PART NO. DESCRIPTION DESCRIPTION QTty

Fit4t  |BEi4 1 F4-04120100 A TANK COVER ASSY 1

PARTS NAME:  |FUBL 2 |F4-04120103 Wi i 9 SPRING, PREVENT DESQUAMATING 1 | Not for sale
3 |F4-04120105 Wi s SHEET METAL, PREVENT DESQUAMATING| 2 | Not for sale
4 |F4-04120106 LEL EYELET, STEEL WIRE 1
5  |F4-04120104 Wi e CHAIN, PREVENT DESQUAMATING 1 | Not for sale
6  |T3.6-04000011 A WASHER, DAMPER 1
7 |73.6-04050001 i FUEL TANK, INNER 1
8  [T3.6-04000019 |4k EB DAMPER, FUEL TANK B 1
9 [GBIT9074.14-MEX25 ) fis 2K MBX25 HEXAGON BOLT M6X25 2
10  |GB/T93-6 L6 SPRING WASHER 6 2
11 |GB/T96-6 K HIE 6 WAHSER 6 2
12 [F4-04120002 AT DAMPER, FUEL TANK A 2
13 [T3.6-04000010  |sffiefss TUBE, DAMPER 2
14 |F4-04120005 A FILTER, FUEL TANK 1
15 [F4-05000010 T S RA SPRING, OIL TUBE A 1
16 [T3.6-04000013  [#RA OIL TUBE A 1
17 |F2.6-04000030 |5 kHEC SPRING, OIL TUBE C 1




INTAKE

FYES PAGE 21 OF 27 SN. PART NO. DESCRIPTION DESCRIPTION QTY
FiksRk |H5E4% 1 GB/T818-M4X25 |+ Htist k25T MAX25 SCREW, PAN HEAD 2 | Not for sale
PARTS NAME: | INTARE 2 GB/T97.1-4 P24 WASHER 4 2 | Not for sale
3 T3.6-04000008A  |jfhA( 335 2% SILENCER, INTAKE 1
4 GB/T818-M4X20  |T-=¢#lisit k424 MAX20 SCREW, PAN HEAD 1
5 GB/T6170-M4 N IZEEMA NUT M4 4
6 T3.6-04000500 i 24 CARBURETOR ASS'Y 1
7 T3.6-04000501 i 2 O el O-RING, CARBURETOR 1
8 T3.6-04000012 R S aE BUSH, CARBURETOR 1




BOTTON COWLING

FYLES PAGE 24 OF 29 SN. PART NO. DESCRIPTION DESCRIPTION Qry
FHBLRK: KE 1 T3.6-05000003 Ef/EE RUBBER PLUG 1
PARTS NAME: BOTTOM CO¥LING 2 F4-05000023 TRESEE LOCKING HOOK 2
3 GB/T818-M5x16  [+=2fE£2SLIZET M5x16 SCREW M5x16
4 GB/T5783-M6x16  |7<FHIBHEM6X16 BOLT M6X16 4
5 T3.6-05000002 [EEHhE SPCER, BOTTOM COWLING 4 | Not for sale
6 T3.6-05000001A  |E=E BOTTOM COWLING 1
7 F4-05000020 TSGR HEM SEAT ASSY, LOCKING HOOK 2
4 8 GB/T889.1-M5 S BREAYISIRAMS  [LOCK NUT M5 2
) 9 GB/T96-6 P WASHER 6 4
10  |GB/T845-ST4.8X13 |+iE#ALEIIZETST4.8X13 |PAN HEAD SCREW ST4.8X13 2
11 GB/T5783-M5x10  |7<ARIBHM5X10 BOLT M5X10 1
12 T3.6-05000101 SHFFREENR FIXED PLATE, FUEL COCK 1
13 T3.6-05000100 SHEFFRAE M FUEL COCK ASSY 1
14 T3.6-05000200 BELXIJEBA4 CHOKE ASSY 1
15 |GB/T97.1-5 S WASHER 5 1
16 |T3.6-05000005 PAHEBD10XD5 FUEL PIPE B 1
17 F4-04000030 WRHEEB CIRCLIP B 2




TOP COWLING
LES | PAGE 25 OF 29 SN. PART NO. DESCRIPTION DESCRIPTION QTY

EHELR: HE 1 T3.6-00000002A  |TRZ& TOP COWLING 1

PARTS NAME:  |TOP COWLING 2 T3.6-07000003 TREAHR, LEFT DECAL, TOP COWLING 1

3 T3.6-07000004 TREARG RIGHT DECAL, TOP COWLING 1

4 T3.6-07000001 T 2 A BACK DECAL, TOP COWLING 1

—




REPARE KIT 1

FUES | ace 24 0 07 SN. PART NO. DESCRIPTION DESCRIPTION Qry
FHEAR: WD (S854) 1 T3.6-04010002 i 20x42x8 OIL SEAL 2
PARTS NAME: [ 4PPENDIX T (REPATR K1) 2 |T3.6-04000004  |iEaiTpEE R GASKET, SHELL OIL SEAL 1

3 T2-03000018 AR 40T il 29.8x21x8 OIL SEAL 2

T 4 |73.6-04000001 [N e GASKET, CYLINDER HEAD 1
ﬁi,\\mf 5  |T3.6-00000001 R GASKET, ENGINE 1
K 6  |T3.6-02000006  |EheEdith GASKET, COVER 1
7 |T3.6-02000009  |HF- iRk GASKET, EXHAUST COVER 1

8  |Fa-02000012 K 2 BRIk RUBBER PLUG, UPPER 1

9 |73.6-04000501 i Ol O-RING, CARBURETOR 1




REPARE KIT 2

FUES | Page 26 0F 27 SN. PART NO. DESCRIPTION DESCRIPTION QTY
FakALf: WA (B54) 1 T3.6-02000008 TR I-SHAPED RUBBER BAND 1
PARTS NAME: |APPENDIX I REPAIR KIT) 2 |F2.6-03000004 R4 hE9.8X24X9 OIL SEAL 1

3 |F2.6-03000007 K P o GASKET, WATER PUMP 1

4 |F2.6-03000009 ORI B L8] O-RING 1

5  |F2.6-03000010 SRR OUT PLATE 1

%I\ 6  |F2.6-03000100 YL IMPELLER ASSY 1

, { 7 |F2.6-03000015 KENF COVER, INNER WATER PUMP 1
8  |JASO-F404-19-033 |7k 720N O-RING 1

9 [F4-03000021 A RUBBER TUBE, WATER PUMP 1

10 |F4-03000024 eI E 2 GASKET 3

1" JISB-2401-P48 KN 5etk 5 Ol d47.1X3.5 O-RING 1

12 |F8-04000101 K P 12X24X8 OIL SEAL 1




CARBURETOR

26—

%

FES | Pace 22 0 29 SN. PART NO. DESCRIPTION DESCRIPTION QTY
T4 LMELR 1 T3.6-04000500 A3t 58 BB CARBURETOR ASSY 1
PARTS NAE: CARBURETOR ASSY 2 T3.6-04000531 B A BOLT, LOCKING 1
i/z 3 T3.6-04000530 B ] 0 NUT, LOCKING 1
- 4 |13.6-04000529 i 231 NUT, CARBURETOR 1
@ 4 5  |73.6-04000528 I g 5 SPRING, ACCELERATION VALVE 1
6  |T3.6-04000525 s NEEDLE, ACCELERATION VALVE 1
5 1 7 |73.6-04000526 IS I RETAINER, ACCELERATION VALVE 1
— 8  |T3.6-04000527 I GASKET, ACCELERATION VALVE 1
9  |73.6-04000524 3 g SEAT, ACCELERATION VALVE 1
@/58 10 |T3.6-04000505 BEL R T3 AT LINK, CHOKE 1 | Not for sale
" 11 |T3.6-04000504 BRI 10247 SCREW, THROTTLE 1 | Not for sale
- 12 [T3.6-04000511 At 28 7702 B SQUARE NUT, CARBURETOR 1 | not for sale
13 |T3.6-04000510 Akt 2% 45 CLAMP, CARBURETOR 1 | not for sale
14 |T3.6-04000512 [#] 52 424T CLAMPING SCREW 1 | not for sale
15 |T3.6-04000503 At 25 Ak CRABURETOR 1 | not for sale
16 |T3.6-04000501 1L 220 SEAL 1
17 |GBIT818-M4X12 |4t kiB4TMAX12 BOLT 2 | Notfor sale
18 |GB/T193-4 k4 WASHER, SPRING 2 | Notfor sale
19 |T3.6-04000516 i VALVE, NEEDLE 1
20  |T3.6-04000518 TR SWING STEM, FLOAT 1
21 |T3.6-04000517 T PIN, FLOAT 1
22 |T3.6-04000519 T FLOAT 1
23 |T3.6-04000520 R GASKET, FLOAT CHAMBER 1
24 T3.6-04000521 AR CUP, BODY 1 not for sale
25  |GB/T818-M4X6 TR L AT MAX6 SCREW, DRAIN 1
26 |T3.6-04000523 T T GASKET 1
27 |T3.6-04000515 ERAL JET, MAIN 1
o 28 |T3.6-04000514 B NOZZLE, MAIN 1
ﬁ 2 29  |73.6-04000522 LoEINS BRASS NUT 1
S 30  |T3.6-04000508 BT SCREW, AIR ADJUSTING 1
B 31 |73.6-04000509 BT B SPRING, AIR ADJUSTING 1
@ 32 |cBIT93-6 A 6 WASHER, SPRING 1
33 |T3.6-04000507 BELRUT DA APRON, CHOKE 1 | not for sale
~ 34  |T3.6-04000506 L X, 4 P GASKET 1
35  |T3.6-04000502 i B s ADAPTER, CARBURETOR 1 | Not for sale






